

TEST REPORT

Test Report # 21D-020446 Date of Report Issue: December 3, 2021
Date of Sample Received: December 1, 2021 Pages: Page 1 of 5

CLIENT INFORMATION:

Company: Extreme Silver Kft.
Company Address: Hungary – 5700, Gyula, Szent Istvan ut 12.



SAMPLE INFORMATION:

Description:	stainless steel ring	Purchase Order Number:	-
Assortment:	-	Toy Co./Agency:	-
SKU/Style/UPC No.:	3030029ZY00	Buyer:	-
Factory/Supplier/Vendor:	-	Labeled Age Grade:	-
Country of Origin:	China	Recommended Age Grade:	-
Country of Distribution:	Hungary	Tested Age Grade:	-
Quantity Submitted:	2 pcs		
Testing Period:	11/30/2021 – 12/03/2021		

OVERALL RESULT:

 **PASS**

Refer to page 2 for test result summary and appropriate notes.

Hansecontrol Dongguan Technology
Consulting Services Limited

Goff Long Gao Feng
Manager, Chemical Laboratory

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	Client – Chemical Requirements, Total Nickel content

DETAILED RESULTS:

Client – Chemical Requirements, Total Nickel content

Test Method: With Reference to CPSC-CH-E1001-08.3 (Metal) and/or CPSC-CH-E1002-08.3 (Non-Metal)

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1	---	---	---	---	Limit (% m/m)
Test Item	Result (% m/m)	Result (% m/m)	Result (% m/m)	Result (% m/m)	Result (% m/m)	
Total Nickel (Ni)	11.4	---	---	---	---	10-13
Conclusion	PASS	---	---	---	---	

Note:

% m/m = Percent by mass

LT = Less than

ND = Not detected (Reporting Limit = 0.001 %)

NA = Not Regulated or Not Applicable

Composite results are based on specimen of least mass resulting in highest potential concentration.

Remark:

Test on specimens as per client's instruction.

SPECIMEN DESCRIPTION:

Specimen No.	Specimen Description	Location
1	Silvery metal with golden plating	Body

SAMPLE PHOTO:



-End Report-